LDimplicity
- PARTS
MANUAL

 SERF
TRACTORS

=1 (Includes 1968 - 1972)

™= —am
FRINTED IM U5 A.
a0a



Altention Dealers:

This manual contains parts information for Broadmoor Tractors and mowers
from model year 1964 thru 1976. When referring to this parts manual keep in
mind the manufacturing number and serial number of the product.

When using the Table of Contents refer to the combination manufacturing
number in the far laft column to assure finding the correct page number and
grauping. All manufacturing numbers noted through the book will refer to the
combinaticn numbers. The manufacturing numbers of a particular tractor or
mower will be listed below the combination number of the Table of Contents
page.

A standard hardware torque chart is included on the inside back cover of this
manual. Any individual or special targue on later models will be called out near
its particular part.

Simplicity
Technical Publications

® Simplicity Mig. Co., Division of Allis-Chaimers 1980



Table of Contents

Combinatlon
Mig. No.

Crascriplion

#0775

535 Serf Tractor wi28" Hotany hMowar
890647 525 Serf Tractor, Manual
9o0589 28" Rotary Mower

[T TErrd

535 Sarf Tractor wr28" Rotary Mawer
aonE4E 535 Serd Tractor, Electric
gagsod 28" Aotary Mowor

30

32

830596

525 Serf Tractorw/28" Rotary Mowar
Ga0581 526 Serf Tragter, Elactric
090588 28" Rolary Mower

10

1B

oy

i

280595

625 Serf Traztor w/28" Aotary Mower
oonSpd 526 Serf Traclor, Manual
990599 28" Rotary Mowear

10

12

16

24

23

s

32

950485

525 Serl Tractor
90044 28" Rotary Mowar

10

14

1B

24

a4

36

#80481

515 Serf Tractor w/28" Botary Mower
890418 515 Serf Traclor
Q9Q442 28" Aotary Mowar

id

EF)

20

ET]

34

a6




simpﬁgfly Frame, Hood, Dash & Seat Group

MOTE Usc standard hardware
arque spec. chart urless

GERErwISEe npleg,



Mig. Na. 890585, 990596, 990776, 8980777

r
Frame, Hood, Dash & Seat Group SJmpffnifq
3/80
Ret. Parl
No. Ha. dly. Description
1 162024 1 PAL, Seal
2 1E5177 1 TAPE, 2 Feet
3 165066 t PAMEL, Seat
4 171393 i EMBLEM, Rear (990776 & 950777 Only)
163073 i EMBLEM, Rear
L 174681 1 SUPPOAT. Seal (43776 & 990777 Only)
162105 1 SUPPOAT, Seat
[ 5 e 1] NUT, Hex, Full, 551186-18
7 917355 13 LOCKWASHER, 5516
a 165039 1 PLATE, Side, R.H, (930776 & 990777 Oniy}
1655451 1 FLATE ASSY., R.H.
g 165040 i PLATE, Side, LH.
G L2332 4 CAPSCREW, Hex Hd,, 5/16-18 x 3/4
1i oig159 dq LOCKWASHER, 7416
iz 910321 4 CAPSCREW, Hex Hd., 7F16-14 x 3/4
13 916465 & LOCKWASHER, 3/8
14 921965 a CAPSCREW, Hex Hd., 3/B-16 x 3/4
15 8164956 3 NUT, Hex, Full, 3/8-16
16 156191 1 BRACKET, Draw Bar
17 155192 1 CLIP, Draw Bar
18 =21210 2 CAPSCREW, Hex Hd,, 3/8-16 x 1
19 021977 b CAPSCREW, Hex Hd., 5716-18 x 1-1/4
240 921971 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
21 105050 2 WASHER
X 154065 1 COLLAR, Set
23 428721 a SETSCREW, 5/16-18 5 1/2
24 1683116 1 FRAME ASSY.
25 931733 1 FITTIMNG, Grease
2B 912808 2 FITTIMNG, Greasa
27 154289 4 BUSHIMNG
8 830654 5 MUT, Ratainer
29 F2C205 4 CAPSCREW, Hox Hd., 5/16-18 x 5/8
30 170928 1 GANILLE (990776 & 990777 Only)
163001 1 GRILLE

NOTE: Parts Releranca Ne. 31-60 are cont'd. an following page,



Efmp’fj:ify Frame, Hood, Dash & Seat Group




Mfg. No. 800505 090598, 980776, 990777

Frame, Hood, Dash & Seat Group

Bimplicity

3/80

Rel. Parl
Ho. HNo. Qty. Descripllon
3 171875 1 DECAL, Grille {890778 & 990777 Only]
170248 1 DECAL. Grille
32 170083 1 SUPPORT, Grille
33 162072 1 DECAL, Cluteh
J4 106552 d FAD, Felt
35 428603 4 SCREW, Thumb, 5/16-18 x 344
ki 171765 2 DEGAL, Number {390776 & 990777 Oinly)
163008 2 DECAL, Mumber
ar 171553 1 CONTROL, Choke (99077E & 990F7F Only)
163047 1 CONTROL, Choke
38 170947 1 HOOD (290776 & 900777 Only)
163040 1 HQOR
Kl 163084 1 STRIPE, Hagd
44 165073 1 CLIP, Specd
41 427428 4 SCREW, Hex, Faplite, 1/4-20 x 3/8
43 170081 1 DASH ASEY.
43 923188 2 SCREW, Sl Tapping, 1/4-20 x 142
44 1700398 1 OECAL. Throttle
45 165070 1 BRACE, Seat Suppaort
46 23700 2 8OLT, Carnage, 51618 » 112
A7 171270 2 VALVE STEM & CAP
el Sr0sHZ 4 BOLT, Carriage, 571618 x 3.4
49 158433 1 BUTTOM, Fiug
o 160B 7 1 WHEEL ASSY., L.H, [9O0776 & 990777 Cnly)
1639382 1 WHEEL ASSY., L.H.
51 153038 2 TUBE
52 157490 o TIRE, Tubeless (290776 & 950777 Cnly)
153037 c TIRE
53 1BUB319 1 WHEEL & TIRE ASSY., L.H. (290775 & ST FT Only)
1608381 1 WHEEL & TIRE ASSY.. L.H.
54 171BE3 1 WHEEL ASSY., R.H. (990776 & Q90777 Only) .
1608384 1 WHEEL ASSY., R.H.
] 171862 1 WHEEL & TIRE ASSY., R.H. [B90776 & DO0777 Only)
1503383 1 WHEEL & TIRE AS5Y.. R.H.
a6 155436 1 BUTTON. Flug
a7 18451 2 PIM, Ceodtar, 108 % 304
jat] T1EDAS K PN
s 15621t 2 CAP. Hub, Rear
518 gzing 2 WASKHER, Plain, #1 (990595 & SY0S36 Only)

NOTE: Parls Reference Mo, 1-30 found an preceding page.



sfﬂl’l’lﬂ"l’ Frame, Hood, Dash & Seat Group

MOTE., Use tlandard hardwara
lorgue spac chart unless
pihRrwIsSE natad




Mig. No. 890481, 080485

Frame, Hood, Dash & Seat Group

Limplicity

Rel. Part 3/80
Mo Mo Chy. Descriplion
1 162004 1 Fab, Seat
2 1899177 2N TAPE
3 163066 1 PAMEL. Seat
4 163073 1 EMBLER, Rear
3 162105 1 SUPPORT, Seat (990485 Only}
162042 1 SUPPOAT, Seat
& g1 rare ¥ NUT, Hex, Full. 5/16-128
7 917308 g LOCHKWASHER, 5/18
B 1655451 1 FPLATE ASSY.. Side (930485 Only)
1740435 1 PLATE ASS5Y.. Side
} 1ES040 1 PLATE, Side, L.H. (980485 Ondy)
162016 1 PLATE, Side, L.H.
10 o233z 4 CAPSCREW, Hex Hd., 8116-18 = 374
11 91 BURS B LOCKWASHER, 38
12 921866 3 CAPSCREW. Hex Hd, 3/B-16 x 748
13 916850 3 MUT, Mex, Full, 3/8-16
14 156191 1 BRACKET, Oraw Bar
15 156152 1 GLIP. Qraw Bar
16 g21z210 2 CAPSCREW, MHex Hd., 2/8-16 x 1
17 21977 2 CAPSCREW, Hex Hd., 5/16-18 x 1-1/4
18 921965 3 CAPSCREW, Hex Hd., 3/8-16 x 3/
15 Q18199 2 LOCKWASHER, 7/14
20 9193 2 CAFSCREW, Hex Hd., 7/16-14 x 344
21 921971 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
22 105050 2 WASHER
23 134065 1 COLLAR, Set
| 928721 2 SETSCREW, 5M1B6-18 x 1/2
25 163048 1 FRAME ASSY.
26 923212 T WASHER, Plain, /10
¥ 912808 3 FITTIMG, Greasa
28 154285 4 BLISHING

HOTE: Parls Aelerence No. 28-58 are conld. on ihe foliowing page.



Eimplicily Frame, Hood, Dash & Seat Group

MNOTE- Use standard nardwarne
Iorgue spec. charl unfess
otherwise nofed.




Mig. No. 8904871, 990465

Frame, Hood, Dash & Seat Group

Kimplicity

3/80

Ref. Part

Mo. Nz, Qaty. Descriptlon

2o 8306854 3 MUT, Relainer

30 920470 2 NUT, Spood

31 B25205 4 CAPSCREW. Hex Hd., S5/16-18 x 5/8

3z 183001 1 GRILLE

A3 163068 1 DECAL, Grille

34 16HIE 1 SUPPORT. Grille

35 108582 4 PAD, Felt

38 162072 1 CGECAL, Clutch

37 528693 4 THUMB, Screw, SA16-38 x 374

iz 1830498 2 CECAL, Numbear (950485 Only)
163070 2 DECAL, Murmber

3a 163040 1 HOOR

40 183069 1 STRIPE, Hood [B590485 Only)

a1 163097 i CONTROL, Choke (990485 Only)
163071 1 CONTROL, Choke

42 165073 1 CLIF, Spead (390485 COnly}

43 H27428 4 SCREW, Hex, Taplita, 1/4-20 x 3/8

44 163037 1 f1A5H ASSY.

45 p23188 2 SCREW. Sell Tapping, 1/4-20 x 1/2

4B 183104 1 DECAL, Throttle (390485 Qnly]
163078 1 DECAL, Thratitle

47 156211 2 :AP. Hub, Aear

48 920562 4 BOLT, Carriage, 5/16-18 x 344

44 158433 1 BLITTOMN, Flug

a0 1608382 1 WHEEL ASS5Y,, L.H.

) | 153038 2 TUBE

o2 1532037 2 TIRE

52 1B0B331 1 WHEEL & TIRE ASSY,, L.H.

54 1608384 1 WHEEL ASSY., R.H.

ab 1608353 1 WHEEL & TIRE ASSY.. B.H.

L1 138436 1 BUTTON, Flug

a7 9184, 2 FIN, Cotter, 178 2 374

58 118053 2 PN

NOTE: Parts Halarence No. 1-28 found on preceding page.



sfmﬂlfﬂ”'l Steering & Front Whas! Group

MOTE. Use signgord Fw-dware
orque spec. charl 1piese
ptheranse ol

10



g, Mo, 880481, BR4EB5, BU055E5, 990586, 30776, 980777

Steering & Front Whee!l Group

Limplicily

3/80

Rel. Parl
Mao. Mo Sy, Descriptien
1 170007 1 DECAL (900595, 990596, F207A6, 980777 Only)
2 163113 1 WHEEL ASSY., Slecring
3 923362 1 LOCHMNUT, Hex, 51618
k| 91977 1 CAPSCREW, Hex Hd,, 511618 x 1-1/4
5 157241 1 RIMNG, Snap {2y, 2 op 830481 Only)
B 157077 1 BUSHING
T 154264 1 RING, Snap
i} 170105 1 SHAFT, ASSY . Sieering 9930595, 990596,
QQ07eE, 9907 FF Only}
163025 1 SHAFT ASSY., Sieering
G 930651 1 LOCKEMLUT, Hex, 3/8-16
10 817378 3 WASHER, Plain, 3/8
11 1213459 1 SFACER
153073 1 SPACER {990487 Only)
12 921210 1 CAPSCREW, Hex Hd., 35816 x 1
12 157 2B6 3 AIMG, Relainegr
14 158012 1 CUP, Stecring Enal
12 1590206 1 BUSHING
16 173091 1 RO, T
1B30ED 1 RO, Tic (980481 4 930485 Only)
17 163023 1 LIMK ASSY., Drag
1B 162053 b4 SCREW, Special
18 18177 2 SPACER
20 416965 2 LOCKWASHER, 378
21 1EIL0 b4 MUT, Hex, Full, 3/8-16
22 163033 1 SPIMOLE ASSY., LH.
3 101022 4 WASHER
23 162111 4 BEARING {Mot used on 230481 Only)
25 1638380 Z WHEEL {Mgl vsed gn 330487 Qnly}
26 13108 2 TIRE {Not vsed on 230481 Cnlyd
25 163109 2 TUBE (Mot used on SHMET Only}
23 428691 2> SETSCREW, 5/16-18 x 5/18
=8 BoZ101D z COLLAR, Sel
30 1608379 a WHEEL & TIRE ASSY.
1630EE 2 WHEEL & TIE ASSY.
5] 1653114 2 2AP, Hub, Fronl (580555 & 980538 Only)
163105 2 CAP, Hub, Frond (9904B5 Cnly}
163087 2 CAP, Hub, Franl {9904E1 Qnlyl
a2 1081R1 q WASHER
33 410423 1 MUT, Hex, Full, 1/2-20
34 606G 1 LOCKWASHER, 1/2
358 163007 1 LEVER ASEY., Steering
36 92B7 21 2 SETSCAEW, 516-18 x 172
a7 BIDETD 1 KEY
35 154301 1 JOIMT, Ball
iz 318252 1 LOCHKMNUT, Hex, Jam, 1/2-20
40 163030 1 SPINDLE ASSY., R.H.

11



slmﬂ fﬂifl’ Enging, Pulley, Brake & Clutch Group

I
Tesiy A
] ;o
50 3 /5 5\17
o H 3
H-.../ L 'b ..' Jé‘ [{j: :ﬂ 41 1/8
1 .‘,é. 3 ':-'- , “; !f :
g " qf“i’iq e b=
“fg_ﬁ;i R i 30 48, .15 178 1
r:__53 / '_’/{-’_.a 44 j_';;'*f i?i _..//’ 1
32 '\'F‘}r I\_{‘-—""f:-ﬁ/ 47 7 -“Luj ’:'
e = wit s w1
K n\ 54 J'f & /xﬁ__lﬂ
2 A s wm il
53 A U AR ¥
77 L 4y T
gy | , 65 { a
{, 0. 3T u e S
AT T

o @
3 = - TT 10 ifﬁ !(/ #1
S W Pl

NS E Use standard hardware
e 5pec, charl unless
alRereast nolod.

12



Mig. No. 990595, 980596, 980776, 880777

r J [ J§ -
Engine. Pulley, Brake & Clutch Group Limplicily
3/80
Ael. Prrt
Np. He. Ciy. Descriplion
1 921221 4 CAPSCREW, Hex Hd., 5/16-18 x 1-1/2
2 TaT2 2 MUT, Hes, Full, 3/15-18
K| 917356 1 LOCKWASHER, 5716
4 156134 ] BAMND ASSY., Hrake
-] 826021 . 3 RIVET, #7 = 1/4
B 156135 1 BAMD, Brake
7 156136 1 LINING, Brake
8 - 022125 ] CAPSCREW, Hex, 1/4-2D x 1/2
9 921969 1 CAPSCHEW, Hex HA., 2816 x 1-1/2
10 916955 B LOCKWASHER, 3/8
11 . H16964 - 1 LOCKWASHER, 1/4
12 a16622 1 NUT, Hex, Full, 1/4-20
13 1620492 1 ROD, Brake
14 159106 . 1 SPRING (490776 & 990777 Unly)
121047 1 SPRING
15 165075 1 GUIDE ASSY., Rod (880778 & G20F77 Only)
106304 1 GLNDE ASSY., Rod
16 923358 1 LOCKMNUT, Hex, 1/4-20
17 157088 1 LOCK, Parking Brake
1B 157087 1 COLLAR, Parking Brake
19 170859 1 ANCHOR, Spring (990776 & 990777 Only)
20 928730 A SCREW, Hex, Taptite, 37316 x 1/2
21 . 1650EB 1 SPRIMNG, Return
2 ©O156303 2 GUIDE ASSY., Rod
23 C 91TATE 1 WASHER, Plain, 3/8
24 15127 i SPHING
25 923362 2 LOCKMUT, Hex, 5/16-18
26 016550 5 MUT, Hex, Full, 3/8-1&
27 921210 2 CAPSCHEW, Hes Hd., 2/8-18 = 1
28 1602155 2 RING, Retaining
29 162023 1 FOOTREST, L.H.
0 917642 4 WASHER, Flain, /16
k1) 162054 2 COVEA, Foolrest
a1 S1965 2 CAPSCREW, Hex Hd., 3/8-16 x 34
33 163075 1 DEFLECTOR, Muffler
34 919325 1 SCREW, Self Tapping, #14 x 9/8
a5 OZETOI 1 NUT, Speed
26 B27428 1 SCGREW, Hex, Taptita, 1/4-20 x 2/8
i o2r5o7 1 LOCKNUT, Hex, Flange, 5/16-18
38 B2BA35 L] S5CREW, Hex, Washer Hd., 378-16 x 1-1/4
a8 1 EMGINE
40 170208 1 SHAFT ASSY., Clulch
41 162058 1 PAD, Padal .
42 B1ai1022 . 3 COLLAR, Set
43 92B8B0D4 3 SETSCREW, 1/4-20 x 378
44 170063 1 ROD, Cluleh
45 106716 1 FULLEY, Idler
46 920315 1 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
47 918451 2 FIM, Coltar, 1/8 x 3/4
48 162021 1 BRACKET ASSY., Pulley
49 1E3011 1 Y-BELT, Dreve
EL 163065 2 STOR, Belt
51 1651566 1 FULLEY, Engine, Small
52 928691 2 SETSCREW, 5/118-18 = 1/2
23 154096 2 KEY
54 163077 1 PULLEY. Enging_ Large
35 15704 1 S5PRING

i3



Eimplicity

Engine, Pulley, Brake & Clutch Group

[

MOTE. Uan siandard hargware
torqud spes charl yunless
crtherwise noted.

14



Mfg. No. 830481, 990485

Engine, Pulley, Brake & Clutch Group Dimplicily
3/80
Rel. Parl
Mo. Ho. Qly. Descriplion
1 917642 q WASHER, Plain, 518
2 156134 1 BAND ASSY.. Brake
3 92E021 3 RIVET, #7 » 1/4
4 1561325 1 BAND, Brake
5 1BBR136 1 LIMIMNG, Braka
5 022129 1 CaPSCREW, Hex, 1/4-20 = 1/2
T 021969 1 CAPSCREW, Hex Hd.. 378-1B x 1-142
& 16965 B LOCHKWASHER, 38
a 35964 1 LOCKWASHER, 1/4
14 316622 1 MUT, Hex, Full, 1/4-2
11 182052 | ROy, Brake
12 121037 1 SPRING
13 156304 1 GUIDE A55Y., Aod
14 H23358 1 LOCKNUT, Hex, 1/4=20
158 1570848 1 LOCK, Parking Brake
16 157087 1 COLLAR, Parking Brakda
17 155303 v GLIGE ASSY., Rod
18 923362 2 LOCKMUT, Hex, 5/15-18
19 916980 5 MUT, Hex, Full, 2/3-16
20 521214 2 CAPSCREW, Hex HA., /B-16 x 1
21 152181 1 SPRING
22 16802155 2 RIM{G. Aetainmng
23 162029 1 FCMITREST. L.H.
29 162054 z COYER, Foolrest
23 921965 2 CAPSCHREW, Hex Hd., 3/8-16 x 3/4
2B ' 163075 1 GEFLECTOR, Muffler
27 919335 i SCREW, Sell Tapping, #14 x 5/8
28 HEATOY 1 MUT, 3peed
29 183079 1 BRACKET
a0 92121 1 CAPSCREW, Hex Hd., 5A16-18 x 1-1/2
31 DEFET 1 LOCKMLUT, Hax, Flange, 5/116-18
az 027428 2 SCAEW, Hex, Taptite, 1/4-20 x 378
aa S28/35 4 SCRAEW, Hax, Washer Hd., 3/8-16 x 1-1/4
a4 1 EMGIME, Briggs & Strallon
35 162074 1 FILM, Enging Cover
36 8191022 7 COLLAR, Set
ar H2HA0 2 SETSCAEW, 1/49-20 x /8
38 162024 1 SHAFT ASSY., Clutch
9 162008 1 FAD, Fedal
40 1G3DEE ] RQO, Clutch
41 106716 1 PULLEY, Idler
42 920415 1 CAPSCHEW, Hex Hd., 3/8-16 x 1-1/4
43 918451 2 FIN, Cotter, 18 x 354
44 162021 1 BRACKET AS55Y., Pulley
45 152082 1 SPRIMG. Belurn (990418 Only)
165068 1 SPRING, Return
45 163011 1 YW-BELT, Orive
4T 1620DE5S 2 5TOPR, Belt
48 183010 1 PLILLEY, Engme, Small
a5 BrEe a SETSCHEW, 5/16-18 = 172
a0 1530496 2 KEY
51 163077 1 PULLEY. Engina, Large

13



Transmission Graup

Ximplicity

pEHOU 258310
SERIUN LIEYD 2305 anbad)
aJempiey DISDUEIE 380 (3LOM

‘O pUR Q10" UZamlan
ARld pua deay o] pannbes se
BEN (489 56 'ON 'lay) slaysEm
uaamiag (99 "o by oL SEM

b
Voly 8

dn IA00HS /
HLIM HId 11 LEN)

dil IAD0HG
HLM Nid TTYLSHI



Mig. Noo 890485 900585, 00586, 990776, 980777

Transmission Group

Kimplicily

3/80
Ref. Part
Na. Nao, Qty. Description
1 156118 1 PULLEY, Transmisaion
2 8021050 1 KNOB
3 165063 1 LEVER ASSY.. Shifl
4 93354 1 LOCKKNUT, Hox, 1/4-20
5 107042 2 BLSHING, Half
& 156031 1 ROO ASSY., Shif
7 23341 1 CAFSCREW, Hex Hd., 1/4-20 x 344
8 154262 2 BALL
2] 171456 2 SPRING (990776 & 980777 Qniy)
154323 2 SPRING
[l 171372 1 SHAFT, Hi-Lo (990775 & 990777 Cirly)
1860748 i SHAFT, Hi-Lo
1 171364 1 FOQRK, Shift, | & I (380778 & 990777 Only)
1560B0 1 FORK, Shift, | & I
12 171342 2 SPRING (990776 & 990777 Only)
13 922116 2 CAPSCREW, Hex Hg., 5/16-18 x 3/8 (907 PG & 990777 Only)
14 171365 1 SHAFT, Reverse & | (990778 & 990777 Oniy)
165004 1 SHAFT, Reverse & |
15 171363 1 FOFRK, Shifl, Reverse
16 B0E1048 g RING, Retaining
17 165005 1 SHAFT. Pinicn, Reversa
18 1650625 i FINION, Reverse
19 156082 1 BEARING, Raller
20 165006 1 O-RING
21 156085 4 WASHER
22 156087 1 FINIOMN ASSY.. Hi-Lo
23 1704563 1 KEY (9O07VE & 980777 Qniy}
13B0EB 1 KEY
24 930670 1 KEY, Hi-Pro
25 163050 2 PLLIG
26 156084 3 SEAL, il
27 163022 G BUSHING
28 a1E213 K| MLIT, Hex, Full, 7/16-14
28 930678 1 PLUG, Fipe
30 oig113 2 PIM, Rall, 2/8 x 1
3 156308 3 PIN ASSY., Aoll
3z 156089 ] WASHER
33 16511 1 GEAR ASSY., Clyster
a4 165010 1 SHAFT, Brake
as 320669 1 KEY
35 1704885 1 SHAFT, Pulley {390776 & 990777 Only}
103223 1 SHAFT, Fulley

NOTE: Paris Reference No. 37-72 cont'd. an lhe followlng page.

17



Transmission Groug

icily

Dimpl,

papoL RS aLe
SgoLn eys oads @no)
SABMPIRY QUERUEIS 350 FLON

'OFQ° pUE Q107 UEamEq
Ayl pun daay o1 pennbal e
asn (44 % 5B O Jay} BAAUSEM
uDamian 199 'OM JadE JaUsem

df JAGOHD

dn JAGUED
HLM NId TTVLENI

HLHW K14 T1VL5NI

18



Mig. No. 880485, 980585 2805406, 880776, BB0777

[} [ 1
Transmission Group Sfm;l’tlﬂlfll
3/80
Ref. ParL
Na. Na, Oty Dezeriplion
ar 156103 1 GASKET
K| 1655574 1 COVER ASSY., Gear Case
a4 165067 1 DRUM, Brake
40 830543 1 SETSCREW, 5M16-18 x 172
41 163042 1 SEAL, Oil
42 163021 1 BUSHING
43 8299r7 g CAPSCREW, Hex Hd., 571618 = 1-1/4
44 17356 8 LOCKWASHER, 5416
45 183028 1 AXLE AZBY. L.H.
45 821972 4 CAPSCREW, Hex Hd., 3/8-16 & 2-1/2
47 163054 1 PLATE ASSY., Dif
43 158574 4 FINICMN, Diff.
48 121084 3 SPACER, Ol
S0 162085 2 SPRING
51 121083 4 SPINDLE, DfL.
52 158365 1 ELSHING
53 930651 4 LOCHMUT, Hex, 3/8-18
A4 163045 1 AXLE ASSY., R.H.. W/Bushing
a5 158358 1 CLIP, Thrust
56 158363 2 BUSHING
57 163013 1 GEAR. Drive
58 165013 1 GEAFR & SHAFT ASSEY,
o9 185009 1 SHAFT & GEAR ABSY.
G 1AR292 1 FIN, Dowel
61 01553 1 PLUG, Pipe
&2 163074 1 PLUG. Expansion
63 163034 1 CASE ASSY., Gear
64 163017 1 RING, Snap
65 163015 1 WASHER
66 163085 1 WASHER
67 163014 1 WASHER
68 163003 1 GASKET
69 163056 1 PLATE ASSY., Supporl
o 16319 1 SEAL, il
7 916965 | LOCKWASHER, 3B
e 921966 3 CAPSCREW, Hex Md., 3/8.16 x T/8

MOTE: Parls Relerence Na. 1-37 ound on precedng page.

18



Transmission Group

plicih

FEXE,

“dn oAaocab

Yum uid qeisu|

Salou LEs ey LS
SEUN LINLD FPES anbad)
BIEMLIeY IBSLELS DS (L0

Tl BUs DL WeEiED
ARG pUy Loy Of padnicol we
o0 (Y Y RO Ul Blalhes
Loty B3 O ol dHU=eA

20



Mig. No. 990481

. . il [ ] I
Transmission Group slmpllﬂlfg
Aef. Part 3780
Mo, Mo, aty. Dezcripilon
1 156119 1 PULLEY, Transmissian
2 BO1050 1 KMNOB
3 162045 1 LEVER ASSY._, Shill
4 923353 1 LOCKMUT, Hex, 1/4-20
5 rleicic N | 1 CAPSCREW, Hax Hd., 1/4-20 x 34
B 156031 1 ROD ASSY., Shift
7 101042 2 BLSHING, Half
& 163050 2 PLUG
g 1653022 4 BLUSHING
10 g3 3 MUT, Hex, Full, 7/18-14
11 BADGTE 1 PLLUIEG, Pips
12 156303 2 PIMN ASSY.. Roll
13 212113 1 PIM, Bell, 3/8 21
14 156085 b WASHER
15 8061(4B 3 RING, Ratlamning
16 GINETD 1 KEY. Hi-Pro
17 1656086 1 KEY
18 15EDFTF 1 BHAFT, Raf.
19 154262 2 BALL
20 154323 4 SFRING
g 1Tt363 1 FORK. 5hifl, Reverse
22 156078 1 SHAFT. Hi-Lo
23 156080 1 FORK, Bhilt. § & 11
24 1650625 1 PIMIOM, Reverse
25 166082 1 BEARING, Reltar
26 156087 1 PIMNICH ASSY., Hi-Lo
e 156103 1 GASKET
28 163057 1 COVER ASSY., Gear Case {Includes Ref, Mus. 8, 2, 14 & 33)
iz 156084 2 SEAL, Oil
an QagaTy 1 SETSCHEW. Bri6-18 % 5716
n 163067 1 DRLIN, Brake
3z 163012 1 SEAL, Qi
33 1657807 1 BUSHING
a1 o197 7 B CAPSCREW, Hex Hd., 5716-18 x 1-1/4
35 I1730E B LOCKWASHER, 5/1B
as QADEED 1 KEY

NOTE: Parls Axference No. 37-88 cont'd. on the Jollowing page.

Z1



Transmission Groaup

‘Pal0u a5l say 0
SEAIUN NBEWD AEds aabaoy
FTMDUEL DITRUBIS 38N J 10N

‘B DUE QLD U82mleq
AB|D pud dooy o) padinbal sE
ash ‘(g 9 29 O LA LaYEEM
uzgmisy (B9 Op Ja4] JFYSEM

licity

mp

==

dn pagoib
L wd [1e1su)

22



Mfg. No. 990481

- _J [ }
Transmission Group SHIIFIIEIM

A=l Part 3/80
Mo. Ho. Qty. Description

ar 156081 ¥ SHAFT, Pinicn, Reverse

38 163008 1 SHAFT. Fulley

39 156089 2 WASHER

40 a0653 1 FLUG, Pipa. 3/8

a1 163013 1 GEAR. Driva

42 156080 1 GEAR ASSY., Clustar

43 1562490 1 SHAFT & GEAR ASSY.

44 156292 4 PIN, Dowel

45 121083 4 SPINMDOLE, Diff,

45 15668 1 SHAFT, Brake

47 158579 4 PIMICH, Dill.

48 158363 2 BUSHING

49 121084 4 SPACER, Diff.

ot 519363 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2

a1 1683028 1 AXLE ASSY., LH.

2 163054 1 FLATE ASSY,, Difl.

X 162085 2 SPRING

54 158358 1 CUP. Thruast

55 158363 1 BUSHING

o6 830851 4 LOCKMUT, Hex, 37816

57 1652045 ] AXLE ASSY., ALH.. W/Bushing

58 183074 1 PLUG, Expansion

il 153004 1 CASE ASSY., Gear {Includes Rel. Mos. 6, 7. 3.9 13 414
B0 1630309 1 GASKET

Gt 163017 1 RiMNG, Snap

g2 163015 1 WASHER

63 163086 1 WASHER

64 163054 1 WASHER

65 163055 1 PLATE ASS5Y.. Support

il 163018 1 SEAL, 0Nl

B7 D1E9E5 3 LOCKWASHER, 378

=13 921966 3 CAPSCREW, Hex Hd., 3/B-16 % 72

HOTE: Parls Relerence Mo. 1-36 lound ot pracading page.

23



Bimplicity Power Take Off Group

MOTE: Use standard hargdware
lorque spec. chart ynless
olherwise noled.

24



Mig. No. 990487, 980485, 900506, 990597, 990776, 930777

Pawer Take Off Graup

- Bimplicily

3/80

Rel. Parl
HNo. No. Qly. Crescriplion
1 Q23000 1 PN, Colter, 3/32 x 34
2 GADES1 i LOCKNUT, Hex, 3/8-16
k! $17AT8 3 WASHER, Flain, 3/8
4 163061 1 LEVER. Handla
5 159112 1 KNOB
L 158186 1 HANDLE
T S2ERNd 1 SETSCHEW, 1/4-20 = 3/8
& 163103 1 SPRING
B19t045 1 SPRING (380481 Oniy}
9 8191022 1 COLLAR, Bet
10 gz1210 P4 CAPSCREW, Hax Hd., 3/8-16 x 1
1 154177 4 SPACER
153073 2 SPACER (990481 Gnly)
12 320260 1 CAPSCREW, Hox Hd., 3/8-16 x 4-1/4
12 182115 1 STOF, Bolt (Mot used on 890481 Qnly}
14 91TE42 4 WASHER, Flain, 516
15 101096 2 PULLEY, Idler
16 916465 3 LOCKWASHER, 3/8
17 816350 3 WUT, Hex, Full, 3/8-1&
18 163363 1 GLEVIS AS5Y., Pultey
19 23362 1 LOCKNUT, Hex, 5/16-18
i) 1631060 1 GLADE ASSY,, Rod
& 163112 ] BRAGKET (S90596, 990547, BB07TE, 990777 Only)
22 163096 1 RQD, Clutch
163062 1 RO, Cluteh (9890481 Only)
23 163080 1 STOR, Bell
a 162083 1 DECAL, P.T.O.

2



Bimplicity

Electric Starter Group

NOTE. s standard nardwarne
lorgue spoc, hart unkess
glhermse noted,

26



Mig. No. 980586, 880777

Elactric Start Group

Rimplicity:

Ref. Part 3/80
No. Mao. Ciy. Cescriplion
] 1651082 1 BATTEAY
2 122227 1 HOLD DOWM, Baktery
3 122143 1 INSULATION, Baltery
4 el kP 2 CAPSCREW, Hex Hd., 1/4-20 0 7
5 Q16964 2 LOCKWASHER, 1/4
6 816622 2 MUT, Hex, Full, 1/4-20
7 917452 2 SCREW, Machune, $10-32 x 1/2
& b 122225 1 CLIP, Mountuing
9 82271 L2 LOCKWASHER, Ext.. #10
10 S ) P S E 2 "MUIT, Hex, Full; #10-32
) i1 . 123321 A CHARGER ASSY.
iz 17g047 1 HAAMESS ABSY.
123 132018 1 ~SWITGH, Hey
14 122234 1 NUT, Hex, Special. 5/8.32
15 122201 1 KEYS
i LOCKWASHER, Int., 5/B

. 918808

27



Eimplicily Lift Lever Kit

LIFT ERR

HNOTE: Use slandard hardware
torque spec. chart unless
olherwise noted.

i



Mig. No. 890485, 990595, 890596, 9907786, 890777

Lift Lever Kit

Kimplicity

Ref. Parl
Ma. He. Qiy. Dascription
1 GI0ES1 2 LOCKMUT, Hex, 3/8-16
2 108385 1 LEVER, Lifl
k! 921968 1 CAPSCREW, Hex Hd., /816 x 7/8
4 B16%045 2 CLIP, Spring
] 152068 2 PIM
g g2r210 G CAPSCREW, Hex Hd, 3/8-16x 1
7 1081499 2 LINK, Mower Lilt
& 107031 1 GHAIN
o S16950 g MUT, Hax, Full, 3/8-16
10 Q16965 ) LOCKWASHER, 3/8
11 10H375 1 BAR. Lt
12 G965 4 CAPSCREW, Hex Hd., 3/B-16 x 354
13 170015 1 PUSHNUT
14 O1B44T 1 PIN, Cotier, 3032 x 324 (900485 Only}
15 154224 1 LATCH, Lift Lever
15 170034 1 ROD, Lift Lever
1B80TFT 1 ROD. Lifl Levar (330485 Only)
1T 154226 1 SPACER
18 152008 1 ZPRIMNG
19 154227 1 BUTTOM, Thumb
20 155208 1 GRIP, Handle
Fal 162066 1 LEVER ASSY., Lilt
2z 916001 2 FIM, Aall, 316 x 1
23 418113 1 FIN, Roll, 3/8 x 1
24 162068 1 CUADRANT
25 162065 1 BAR, Boaring, A.H.
26 162070 1 BAH, Bearing, L.H.
27 17I7E 1 WASHER, Plain, 36

29

3/80



Simp’fgff" Housing, Drive & Blades Group

NOTE. Use standard hardware
torgque spes. charl unless
clharwise noled

Arbor assy. [108022)
ingldes Ael Nos 3,22,
25, 27, 28 & 40.

30



Mig. No. 990595, 990586, 990776, 930777

- [}
Housing, Drive & Blades Group sfmphﬂlfl’
3780
Ral. Parl
No. MNo. Oty. Dazcription
1 170203 1 COVER, Housing
2 9306531 i { OCHKMUT, Hax, 3/8-16
3 916465 6 LOCKWASHER, 3/8
4 g17ir2 2 MLUT, Hex, Fuil, 5716-18
5 917356 2 LOCKWASHER, 516
i 917542 4 WASHER, Plain, 516
7 B1E1153 2 WASHER
B 103031 1 DECAL, Safety
g 108504 1 DEFLECTOR
10 922133 2 LOCKMNUT, Hax, 3/4-16
11 177085 2 PLILLEY
12 030044 2 SETSCREW, 5/16-168 = A/8
13 106716 Z PULLEY, idlar
14 o7ara 4 WASHER, Plain, 378
15 134177 4 SPACER
16 106771 2 STUD
17 17R16E2 2 GUIDE, Balt
13 158614 1 HOUSING, Mower. 287
18 108207 1 FILM, Salety
20 9221148 1 BOLT, Carrlage, 378-16 = 374
| 820562 2 BOLT, Carriage, 571618 x 374
22 9164950 4 MUT, Hex, Full, 3/8-16
23 108139 2 FLINGER
24 108181 & WASHER
25 108202 4 BEARING
26 108134 2 RING, Baching
27 108679 Z TUBE ASSY., Arbor
28 iDE201 2 SFACER
ag 08257 2 WASHER
a0 108472 2 WASHER
3 1312 2 KEY
az 10825¢ 2 ARBOH ASSY.
33 1656144 2 BLADES
34 43RG 4 CAPSCREW, Hex Hd., 3/8-16 x 5/8
as 108813 1 ARBOR ASSY. W/Baearings
38 o2742a i1 SCREW, Hax, Self Tapping, 1/4-20 x 378
37 108531 1 BAFFLE
34 155061 1 DECAL, Simpligity
| 108372 1 STUD
4t B21965 ] CAPSCREW, Hex Hd., 3/8-16 x 3/4
41 108514 1 ¥-BELT, Drive
aF 105717 2 GUIDE, Belt
42 829N 2 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4

3



Eimplicity Mower Lift & Hitch Group

WNOTE: Use standard hardware
larque spac. charl unless

Siherwisa ngied.



Mig. No. 990585, 980506, 800776, 980777

[ 3 I
Mower Lift & Hitch Group Bimplicify
3/80
Ref. Parl
Ha. Mo Qly. Dezcription
1 108547 1 CAF, End
2 2iERE0 17 NUT, Heax, Full, 3/8-16
3 16065 17 LOCKWASHER, 3/8
4 317378 4 WASHER, Plair, 3/8
] 922110 7 BOLT, Carriage, 378-16 x 3/4
& T18458 3 PIM, Cotter, 3416 » 1
T GI0651 7 LOCKNUT, Hax, 3/8-16
a 108161 2 LEVER, Rear
4 108255 1 BAR ASSY., Roller
10 P2 IBAR 2 CAPSCAREW, Hax Hd., 3/8-16 x 7/8
11 821210 4 CAPSCREW, Hex Hd,, 3/8-16 x 1
12 116001 2 WASHER
13 108414 4 BUSHING
14 108431 2 ROLLER ASSY.
15 8261055 & WASHER
16 108513 4 BRACKET, Pivot
17 19262 2 LOCKNUT, Hex, Jam, 1/2-20
1B 157215 2 EYEBOLT
19 108412 2 BOLT, Showlder
20 108531 2 SPACER
2% 108517 1 BRACHKET, Rolter, A.H.
22 Q74 1 LOGHNUT, Hex, Jam, 3/8-16
23 121349 2 SPACER
24 105552 1 HITGH ASSY., Mowar
25 108526 1 SCREW ASSY., Adjusling
26 108520 1 ARM, Adjusting, L.H.
27 108518 1 BERACKET. Front, LH.
2B 108503 e S5PACER
20 D1TELE B WASHER, Plain, 5/16
20 ax1933 4 BOLT, Carrigge. 3/8-16 x 1-1/4
a 108516 1 BAACKET, Roller, LH.
22 BADEET 1 LOCKWASHER, Double, 3/8
a3 159734 1 WASHER, Nylon
34 108531 1 LIFT, Mower
a5 G015 1 CAPSCAEW, Mex Hd., 3/8-16 x 1-1/4
36 1672BE6 2 RING, Rataming
a7 156306 by S
a5 B161045 2 CLIR, Spring
39 108532 i PIWDT
4% 313447 1 PIM, Cotter, 3032 x 34
41 108519 1 BRACHKET, Front, FLH.
42 108521 1 ARM, Adjusting, A.H.
43 108510 1 BRACKET. Screw, Adjusling
44 108528 1 SHAFT ASSY. Holler Bar

33 .



Eimpliciy

Houging, Drive & Blades Group

Arbar dgsy Mo, 103827
wchud e Fodlonw ing panny

3

MOTE Llsa standard hardware
orque spec charl wiless
otherwise noled



Mfg. No. 990481, 950485

Housing, Drive & Bladas Group

L implicity

o
«

3/80

Daxcription

Rel. Parl
Na. Nao.
1 108530
b 9an65t
3 916985
4 916950
5 9TE42
6 Big1194
T 103031
8 108504
g 822133
3] 1087142
11 Y3544
12 106716
13 8173748
14 154177
15 106771
15 108515
17 108482
iB 108507
19 920562
20 9z2110
21 108129
a2z 0aia1
bk | 108202
24 108134
25 108822
26 10a261
T 108257
28 108472
39 o18312
an 108250
K| 108298
32 H22LBE
33 geTaARE
34 108531
a5 917542
a5 156061
3T 108372
aa 021065
a5 108514
Al 106717
41 921971

=l

P I M L L T - B L e N L e e e =1

39

COVER, Housing

LOCKNMUT, Hex, 3/8-18
LOCKWASHER, 378

WNUT. Hex, Full, 2/8-18
WASHER, Plain, 316G
WASHER, Special

DECAL, Salety

DEFLECTOR

LOGCKNUT, Hex, Jam, 3/4-16
PLULLEY

SETSCHEW, 5M16-18 x 378
PLILLEY, Idler

wWaSHER. Plain, 3/8

SPACER

STul

GUIBE, Belt

HOUSING, Mowar

DECAL, Salely

BOLT, Carfage, 3/16-18 x /4
BOLT, Sarriage, 3/8-16 x 34
FLINGER

WASHER

BEARING

AING, Backing

TUBE ASSY_ Arbor

SPACER

WASHER

WASHER

KEY, Woodrull, ¥61

ARBOH ASSY.

BLADES

CAPSCHREW, Hex Ha., 3/8-16 x 5/8
SCREW, Hax, Taptite, 1/4-20 x 3/8
BAFFLE

WASHER, Plalm, 5716

DECAL, Simplicily

STUD

CAPSCREW, Hex Hd., 3/B-16 x 3/4
V-BELT

GUIDE. Bell

CAPSCREW, Hex Hd,, 3/8-16 % 1-3/4



Bimplicity Mower Lift & Hitch Group

MOTE Use siandard nardware
torque spec. chart unkess
olherwise noted.

36



Mig. No. 850481, 350485

- [ 3§ -
Mower Lift & Hitch Group slﬂ'l}l’ll:l'q
3/80Q
Rel Fart
Ho. Ho. Qty. Daxcriptlan
1 116001 o WASHER
2 10843 2 ROLLEA ASSY.
3 f0B410 4 . BUSHINIG
4 BEG 0SS [ WASHER
5 521966 2 CAPSCREW, Hex Hd:, 3/8-16 x 772
6 10ES2E 1 ROLLER BAR & SHAFT ASSY.
T Q17421 3 LOCKNUT, Hex, Jam, 3/8-16
a g22110 g BOLT, Carraga, 3/8-16 2 374
9 105514 1 BRACKET, Scraw, Adjusling
10 108538 1 SCREW ASSY., Adj.
11 T0854T 1 CAP, End
12 916850 15 MUT, Hex, Fuit, 3/B-18
13 916965 15 LOCKWASHER, 3:8
14 917378 4 WASHER, Plein. 3/8
15 918458 4 FiN, Colter, 316 « 1
16 108161 2 LEVER. Rear
i7 10256 1 BAR ASSY., Aoller
18 a210 Z CAPSCREW, Hex Hd,, 3/8-16x 1
14 108511 2 SPALER
20 10B513 L] BRACKET. Fivot
21 108412 2 BOLT, Shoulder
b 157215 b BOLT, Eye
23 919282 2 LOCHNUT, Max, Jam, 1/2-20
24 B1E1045 a CLIF, Spring
25 153058 1 PiN
] 821210 1 CAPSCREW, Hox Hd., 3/8-16 x 1
27 1081494 2 LIMEK, Lift, Mower
28 9306351 3 LOCKMNUT, Hex, 35816
249 107031 1 CHAIM
a0 108517 1 BRACKET, Roller, R.H.
31 108375 1 BAR, Lilt
a2 921965 1 CAPSCREW, Hex Hd., 3/8-16 x 374
33 1HRE20 1 ARM, Adjusting, LH.
= 1DBS1E 1 BRACHKET. Roller, L.H.
35 157286 7 RING, Hetgining
k) 108503 e BAR, Spacer
ar 108518 1 BRACKET, Front, L.H.
3B g21240 2 CAPSCREW, Hox Hd., 3~-16x 1
3 156306 2 PN
40 121349 2 SPACER
41 108552 1 HITGH ASSY., Mower
4z 108521 1 ARM, Adjusting, A.H.
43 108514 1 BRACKET. Fronl, A.H.
44 108512 1 PIVOT
45 917642 ] WASHER, Plain. 5:16

37












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE
TOLERANCE + 20%

$1ZE SAE GRADE #2 | SAE GRADE #5 | SAE GRADE #8
O AN o

8-32 19  In. Lbs, 30  In. Lbs. 41  In. Lbs.
8-36 20 " 31 o 43 .
10-24 27 " 43 " 60 "
10-32 31 g 49 " 68

1/4-20 66 r 8 Ft. Lbs 12 *  Ft. Lbs.
1/4-28 76 10 . 14 "
5/16-18 1 Ft Lbs 17 25 "
5/16-24 12 " 19 r 25 "
3/8-16 20 " 30 " 45 &
3/8-24 23 35 " 50 "
7/16-14 30 & 50 " 70 "
7/16-20 35 " 55 ” 80 "
1/2-13 50 75 " 110 “
1/2-20 55 “ a0 . 120 &
g/16-12 65 " 110 " 150 "
9/16-18 75 . 120 ” 170 "
5/8-11 90 i 150 ” 220 "
5/8-18 100 " 180 & 240 “
3/4-10 160 " 260 o 386 “
3/4-16 180 300 " 420 “
7/8-9 140 " 400 o 600 "
7/8-14 155 " 440 “ 660 "

1-8 220 " 580 " 90 - "
1-12 240 540 . 1,000 *

NOTES: BOLT HEAD MARKING

1. These torque values are to be used lor all Simplicity
hardware excluding: locknuts, sell-tapping screws, thread

forming screws, and shee! meial screws.

2 Unless ctherwlse noted in instaliation procedures all
torque values must niaal 1his specification.

2 <:D>E:
5 (9
s Q9






